
NEWPORT WASHINGTON 
2023 GENERAL SEWER PLAN 

October 2023

Prepared by 

J-U-B ENGINEERS, Inc.
999 W. Riverside Ave, Suite 700 

Spokane, WA 99201



NEWPORT WASHINGTON 
2023 GENERAL SEWER PLAN 

 
 

October 2023 

 
Certification 

 
This 2023 General Facility Plan for the City of Newport has been prepared under the direction of the 

following Registered Professional Engineers in compliance with the Washington Department of Ecology 
Requirements for Engineering Reports, WAC 173-240-060 

 
 

 
 
 
 
 
 
 
 
 
 

 
Layne L. Merritt, P.E. 

J-U-B ENGINEERS, INC. 
999 W. Riverside Ave, Suite 700 

Spokane, WA 99201 
(509) 458-3727 

 
 



 

 
 

Table of Contents 

EXECUTIVE SUMMARY ................................................................................................ 1 
[...]
Figure 3-14: Gravity Sewer Lines Inspected by CCTV (May 2022) 

 



COLLECTION SYSTEM EVAULATION 

 
 

Table 3-4: CCTV Inspection Findings 

D
at

e 
(2

02
2)

 

Se
ss

io
n 

Fr
om

 M
an

ho
le

 #
 

To
 M

an
ho

le
 #

 

Su
rv

ey
 D

ire
ct

io
n 

Le
ng

th
 S

ur
ve

ye
d 

(ft
) 

Pi
pe

 M
at

er
ia

l 

Pi
pe

 S
iz

e 
(in

) 

Pi
pe

 
D

ef
ec

ts
/N

ot
es

 

Ta
rg

et
 M

an
ho

le
 

R
ea

ch
ed

? 

Ta
rg

et
 M

an
ho

le
 

N
ot

es
 

La
te

ra
l N

ot
es

 

La
te

ra
ls

 O
bs

er
ve

d 

Su
rfa

ce
 D

am
ag

e 

B
ro

ke
n 

Po
in

t R
ep

ai
r 

In
fil

tra
tio

n 

Pr
ot

ru
di

ng
 L

at
er

al
 

C
ra

ck
s 

Jo
in

t/G
ra

de
/ 

D
ef

or
m

at
io

n€
 

R
oo

ts
 

G
as

ke
t V

is
ib

le
 

St
an

di
ng

 W
at

er
 

G
re

as
e/

D
eb

ris
 

4/12 4 1504 1503 Up 20.1 PVC 8 45's in the run, lost traction 
after 20 feet No Lost traction 

after two 45's 9 (L) 1 0 0 0 0 0 0 0 0 0 0 0 

4/12 5 1628 1627 Up 302.4 Concrete 8 Light standing water, belly, 
roots in joints Yes  

16 (L), 57 (R), 
116 (L), 177 
(R), 218 (L), 

285 (L) 

6 0 0 0 0 0 0 1 1 0 4 0 

4/28 1 2300 2200 Up 384.8 Concrete 15 Belly, lots of flow from 
lateral Yes 

lots of holes in 
manhole lid, 
brick lined 

154 (L) 1 0 0 0 1 0 0 0 0 0 0 0 

4/27 3 2500 2400 Up 340 Concrete 15 Belly Yes  40 (L) 1 0 0 0 0 0 0 0 0 0 1 0 

4/27 2 2700 2600 Down 261.2 Concrete 12 Crack in pipe, camera 
under water No 

Camera under 
water, not able 

to access 
manhole 

91 (L), 215 (R), 
236 (R) 3 0 0 0 0 0 1 0 0 0 1 0 

4/27 1 2900 2800 Down 91.9 Concrete 15 Grease, debris stopped 
inspection No Debris stopped 

inspection None observed 0 0 0 0 0 0 0 0 0 0 1 2 

4/12 1 3505 3504 Up 321 Concrete 6 Standing water, gasket 
visible, cracks in pipe No 3505 is a 

cleanout None observed 0 0 0 0 0 0 1 0 0 6 1 0 

4/12 2 3507 3506 Up 211.9 PVC 6 

Changed from concrete to 
PVC, slight oval/shape 

deformation, light standing 
water, grease, lost traction 

No Lost traction None observed 0 0 0 0 0 0 0 1 0 0 1 1 

1/26 1 4700 4600 Down 333.9 Concrete 8 Crack in pipe, roots, 
broken/repair No Close to end of 

inspection 261 (L capped) 1 0 1 1 0 0 3 0 0 0 0 0 

1/26 2 4800 4700 Down 337.8 Concrete 8 Crack in pipe, grout Yes  None observed 0 0 0 1 0 0 2 0 0 0 0 0 

4/12 3 6000 5900 Down 335.3 Concrete 8 
Cracks in pipe, roots in 

joints, laterals, roots, light 
standing water 

Yes  

75 (R), 78 (L), 
80 (L), 112 (L), 
126 (L), 152 (L 
capped), 161 
(R), 187 (R 

capped), 217 
(L), 266 (R), 

292 (L capped) 

11 0 0 0 0 0 4 0 2
1 0 1 0 



COLLECTION SYSTEM EVAULATION 

 
 

3.2 Performance and Design Criteria 

3.2.1 Pipes and Flow 
The design criteria listed in Table 3-5 is to be used for future system planning. The 
residential unit flow is based on the Newport’s water meter data from October 2021. 
Water usage during this month is a good indication of wastewater generated because 
little to no water is used for irrigation.  

Table 3-5: Collection System Planning Criteria 

 
All collection system improvement projects or extensions shall meet the requirements 
and guidelines of the WSDOE Criteria for Sewage Works Design (Orange Book), 
current edition.  Additionally, these projects or extensions shall comply with the WSDOT 
Standard Specifications for Road, Bridge and Municipal Construction, with APWA 
General Special Provisions and with the WSDOT Standard Plans, current editions.  The 
City of Newport is developing additional ordinances, design criteria and details which 
will amend or replace portions of the above-referenced standards, but the above-
referenced standards will apply until the new requirements are enacted. 

3.2.2 Lift Stations 

3.2.2.1 Station Capacity 
Lift station pumps and wet well capacities should be sized in accordance with the 
requirements and guidelines in the WSDOE Criteria for Sewage Works Design (Orange 
Book), current edition. Sizing calculations should be completed to verify that wet well 
cycle times do not exceed 10 minutes at design average flows, that pumps are not 
cycled too frequently causing premature pump failure, and that one pump can deliver 
the peak hourly flow at the station. Force mains should be sized to maintain self-
cleaning velocities with a minimum velocity of two feet per second. 

Parameter   Value 
Residential Unit Flows  191 Gallons/Unit (1 Unit = 2.3 

people per household)  
Manning Pipe Roughness 
Coefficient 

 0.013 

Minimum Sewer Velocity  2.0 feet per second 
Gravity Pipeline Capacity  Under capacity when d/Dfull > 

80% 



COLLECTION SYSTEM EVAULATION 

 
 

3.2.2.2 Configuration 
Lift stations should be submersible wet well lift stations with duplex submersible pumps 
suitable for wastewater applications and mounted on stainless steel rails to allow 
removal and reinstallation without entry into the wet well.  Additionally, a flow meter 
should be provided at each lift station. 

3.2.2.3 Valve Vault 
Isolation and check valves on the pump discharge pipes should be in a separate but 
adjacent below-grade concrete vault with an access hatch. A port for launching force 
main cleaning equipment should also be included in the piping appurtenances. A flow 
meter should be present either in the valve vault or in a separate vault, as site 
constraints allow.  

3.2.2.4 Bypass Pumping Capability 
Appropriate valves and fittings should be provided to facilitate bypass pumping of the lift 
station with a temporary pump. 

3.2.2.5 Confined Space Entry Safety System 
A concrete pad and davit crane should be constructed adjacent to the access hatch to 
facilitate removal of the pumps for maintenance.  

3.2.2.6 Site Security 
The prevention of unauthorized entry to all sewage lift stations is critical to both 
protecting the station from vandalism and damage as well as preventing potential 
injuries to the public. When possible, lift stations should be provided with a fenced 
enclosure. At locations where fencing is not practical, the existing access hatch 
padlocks should be carefully maintained, and all above-grade electrical and telemetry 
panels and switches should be provided with padlocks. 

3.2.2.7 Emergency (Standby) Electrical Power 
The WSDOE requires that an emergency power source be provided at sewage lift 
stations unless sufficient storage is available within the lift station given the history of 
power outages. 

3.2.2.8 Electrical Equipment 
Each lift station should be provided with a main disconnect, phase protection, and an 
over-current protection device either a fusible switch or circuit breaker that is rated as 
Suitable for Use as Service Entrance (SUSE). An interlock transfer switch that can 
safely switch from normal power to standby power should be provided after the main 
disconnect. It may be possible to combine this equipment into a single unit or piece of 
equipment. The transfer switch should be rated for fault closing duty and be operable 



COLLECTION SYSTEM EVAULATION 

 
 

from the exterior of the enclosure to avoid flash or fault hazard to the operator. The 
transfer switch should be multi-pole, double throw to avoid the possibility of feedback to 
the utility circuits when operating from the generator power source; interlocked breakers 
or contactors should not be used for this purpose. PLC electrical controls should be 
located above ground in a safety enclosure and padlocked to prevent vandalism. 

3.2.2.9 Wet well Level Controls and Alarms  
Each lift station should have pressure transducer level switches for low/high level 
alarms and “pump stop”, “start lead”, and “start lag” operating controls. These switches 
should be linked to the SCADA system.  

3.2.2.10 Telemetry System 
Each lift station should be equipped with a remote telemetry unit that is linked to the 
SCADA system. 

3.2.3 Lift Station Deficiencies  
The deficiencies of the existing lift stations are summarized in Table 3-6. 

Table 3-6: Summary of Lift Station Deficiencies 

LS1 - Pleggers LS2 - Bings LS3 -  Riverbend LS4 - Calispel 
Deficiencies  
• No flow meter on 

force main 
• No wet well fall 

protection 
• Site is not 

secured by fence 
or other means 

• Wet well 
accessed from 
roadway 

• No discharge 
pressure gauge  

Deficiencies  
• No flow meter 

on force main 
• No wet well fall 

protection 
• Site is not 

secured by 
fence or other 
means 

• Wet well 
accessed from 
roadway 

• No discharge 
pressure gauge 

Deficiencies  
• No flow meter 

on force main 
• Site is not 

secured by 
fence or other 
means 

• No discharge 
pressure 
gauge 

 

Deficiencies  
• No flow meter 

on force main 
• No wet well fall 

protection 
• Site is not 

secured by 
fence or other 
means 

• Wet well 
accessed from 
roadway 

• No discharge 
pressure gauge 

Recommendation 
• Pressure gauges 

on pump 
discharge piping 

• Flow meter on 
force main 

Recommendation 
• Pressure 

gauges on 
pump discharge 
piping 

Recommendation 
• Pressure 

gauges on 
pump 
discharge 
piping 

Recommendation 
• Pressure 

gauges on 
pump discharge 
piping 



COLLECTION SYSTEM EVAULATION 

 
 

• Flow meter on 
force main 

• Flow meter on 
force main 

Flow meter on 
force main 

• Flow meter on 
force main 

Flow meter on 
force main 

• Flow meter on 
force main 

Flow meter on 
force main 

3.3 Wastewater Treatment System 

3.3.1 Background and Design Criteria 
Newport operates an oxidation ditch WWTP on the north end of the city limits with 
chlorine disinfection that discharges to the Pend Oreille River. The plant provides 
wastewater treatment services to Newport and the West Bonner Water and Sewer 
District and was constructed in 1954.  This information is summarized in the NPDES 
Permit WA002232 Fact Sheet9 for Newport, 

Newport upgraded the plant to secondary treatment with a design flow of 280,000 
gallons/day in 1974. The upgrade included the addition of an aeration basin, a 
secondary clarifier, a pump house, and a final chlorine contact tank. 

The plant was again upgraded in 1984 with a new design flow of 500,000 gallons/day. 
This upgrade included a second secondary clarifier, a new oxidation ditch, as well as an 
additional sludge pump house. Newport converted the old aeration basin to an aerobic 
digester at this time. 
 
The headworks were upgraded and a sludge de-watering facility with a filter fabric belt 
press was added in 2004. 

When Newport’s WWTP is fully operational the combined facilities function as an 
oxidation ditch type WWTP that provides pretreatment, primary and secondary 
treatment, and effluent disinfection. Treated effluent is discharged to the Pend Oreille 
River. Settled solids and biological solids generated within the treatment plant are 
stabilized via anaerobic and aerobic digestion, respectively. Stabilized solids are 
dewatered and hauled off-site for beneficial use via land application by third parties. 
Screened material and grit removed in the preliminary treatment unit process are hauled 
to a landfill for disposal. Automated portions of the facilities can be controlled and 
monitored in a control building. Limited constituent analysis can be performed by staff in 
a laboratory located in the control building. The condition and proposed improvements 
to the WWTP is described in the Wastewater Facility Plan. 

The latest National Pollutant Discharge Elimination System (NDPES) Waste Discharge 
Permit for Newport is Permit No. WA-0022322.  

__________________________________________________________________ 

 



COLLECTION SYSTEM EVAULATION 

 
 

Design criteria for the Newport WWTP is summarized in Table 3-7. 

Table 3-7: Design Criteria for Newport Wastewater Treatment Plant 

Parameter Design Quantity 
Average Daily Flow – maximum month 0.5 MGD 
Monthly Maximum Flow 1.0 MGD 
BOD5 loading for maximum month 1330 lb/day 
TSS loading for maximum month 920 lb/day 
Design population equivalent 4,500 

 
A summary of the condition of each unit process is included Table 3-8. 

Table 3-8: Summary of Observed Unit Process Conditions 

Item Observed Conditions 

Influent 
Flow Meters 

• Measures inflow between 0.059 MGD to 5.700 MGD 
• Recording log antiquated 

Receiving 
Station 

• Not in use for septic haulers to dump 
• May need to be regraded to block storm water flow from entering (I/I) 

Headworks • The channel upstream of the bar rack where sampling occurs accumulates grit and 
solids, which impact the sampling process.  This channel needs to be re-shaped.  
The sampler, located outside the building, has experienced freezing and needs to 
be enclosed or moved indoors. 

• Normal operation for bar rack, but upstream channel gates are very difficult to 
operate and require replacement. 

• The original mechanical fine screen had issues with warping and not being fully 
efficient, requires replacement with a newer version of the screen.  

• Second mechanical fine screen installed, 2.0 MGD capacity per screen. 
• The electrical controls for the screens require that both screens be shut off if 

service is required.  The controls need to be updated so that one screen can 
continue to run while the other screen is offline. 

• Vortex grit chamber operating well, some difficult priming, pump piping needs 
support. 

• Heating system is problematic and requires replacement. 
• Configuration of building makes maintenance of equipment difficult and potentially 

hazardous to workers due to challenging access and lack of lifting equipment.  
Reconfiguration of the building and the addition of a traveling bridge crane would 
resolve these concerns. 

• The retaining walls on the exterior of the building are deteriorated in several 
sections and require repair. 

• An air gap skid system is needed for the domestic water feed into the building to 
prevent cross-contamination of the drinking water system. 

Primary 
Clarifier 

• Offline, not in use 
• Would require extensive rehabilitation to resume use. 
• All components need replacement 



COLLECTION SYSTEM EVAULATION 

 
 

Item Observed Conditions 

Secondary 
Treatment – 
Oxidation 
Ditch 

• Functions well, plenty of capacity. 
• Concrete outlet structure damaged, in need of repair 
• 40-hp aerator/mixer does not have variable speed control, often works harder than 

needed, not efficient, requires upgrade. 
• Aerator shed needs replacement. 
• Grating on the inlet distribution box is badly corroded and needs replacement. 
• No backup power in event of power outage. 
• Foam spray system is inadequate and needs replacement. 

Secondary 
Clarifier(s) 

• Concrete in both clarifiers is serviceable. 
• Aeration basin concrete damage preventing proper function of outlet weirs. 
• Metal weirs should be replaced or resurfaced and reinstalled level. 
• Secondary clarifiers cannot be taken offline for maintenance.   
• Mechanical parts of secondary Clarifier #1 need to be replaced. 
• Mechanical parts of secondary Clarifier #2 need to be resurfaced. 

Chlorine 
Contact 
Basin 

• Adequately sized for use during planning period. 
• Concrete is cracked, but does not interfere with operation 
• Auto-sampler freezes in the winter. 
• Reduction of spike inflow and infiltration (max day flow) would help regulate 

performance. 
• Flow paced dosing recently installed 

River Outfall • Discharges below low water level for Pend Oreille River. 
• No issues noted. 
• Slope erosion concerns.  

Primary 
Sludge 
Pump 
Station 

• Pumps outdated, not in use, and cannot be maintained.  Confined space to access. 
• Replacement or rehabilitation should be coordinated with work on the Primary 

Clarifier. 

Anaerobic 
Digester 

• Not in use, solids need to be removed. 
• All components need to be replaced 

Activated 
Sludge 
Pump 
Station 1 
and 2 

•  Groundwater leaks into pump room.  Sump pump often plugs and fails.  Basement 
walls require sealing. 

• Numerous valves do not work well, requiring repairs or replacement. 
• Poor ventilation in pump room, must be upgraded to meet Class 1, Division 1 

requirements 
•  Sump pump system requires upgrades for capacity. 